:

DEUTZ J& FAHR

PARTS MANUAL

AGROLUX F 70 TRACTOR

PRINTED BY :
heavy-equipmentmanual.com



Agrolux F 70

ACCESSORIES
GENERAL

4-WAY AUXILIARY DISTRIBUTOR
4-WAY AUXILIARY DISTRIBUTOR
4-WAY AUXILIARY DISTRIBUTOR
PILOTED CHECK VALVE ...ttt ettt sttt ettt ettt sttt st s e sttt o4t e s ue oot eabe e eh e sat oot e ae e eh e e s ot e b e et e eh et sat e st eet e eb et e ot e h b ateab et et e e s ue s ot e b et eb e e satem bt et ebeesatembenaneebeesatenuenaneene
6-WAY AUXILIARY DISTRIBUTOR
6-WAY AUXILIARY DISTRIBUTOR
6-WAY AUXILIARY DISTRIBUTOR
PILOTED CHECK VALVE.....................

4 -6 - WAY AUXILIARY DISTRIBUTOR.........
AUXILIARY HYDRAULIC DISTRIBUTOR
AUXILIARY HYDRAULIC DISTRIBUTOR

EXHAUST PIPE ... ettt sttt ettt b et e st e st e s a s et e se e oot s atta bt e se e et e s et em bt eut e e et e sa b e b e eat e e st e s ot satta bt e se e em b saseab et se e e satea b et ea e e b sateab et eb e e sut ea b et eab e e nee et naseabeesaeenuesanenne
PILOTED CHECK VALVE ...ttt ettt ettt et et sttt et e he sttt o4t e s ue s ot b et et e e s ue oot e ee e eh e e s ot e a e saseab et ee e e satea et oe e e sateab et oa e e sue sateabe e eh e e s ae st ebe e eb e e satembeae e ebeesatembenanee

3 POINT HITCH.......coccevciiiiiiiiiene.

3 POINT HITCH - LIFTING ARMS 0E.00.19
THREE-POINT COUPLING - TOP/LOWER LINK = AUTOM.......coititiitiietiiteitinte ettt ettt et ettt e tei e st et ea e s he bt st e s bttt she s bt ebesae s bt et e sh e bt et eh s eb e emtes s e st et eh s e s he bt et e shea bt shesbeebesatabe et sbsebeenteneeneen 0E.00.20
3 - POINT HITCH - ADJUSTABLE RH RODS ... ..ottt ettt ettt ettt st et sttt ee e be sttt et e e s ae s et e e e et e e s ue e et e ae e eh e satea bt ae e eh e sat et sas et e e se e e b sasenbeesaeenbe s 0E.00.21
3-POINT HITCH WITH HYDRAULIC LIFT ROD 0E.00.22
TOWING BAR......ooiiiie e 0E.00.23

REAR OSCILLATING HITCH CAT. " A " 0E.00.26
REAR OSCILLATING HITCH 0E.00.27
FRONT TOWING HITCH.....cooiiiiiitiiiete ettt ettt et sttt eh e st et et eh e s at et e et e eb et e ot e s e e et e ebe e oot e sat e et e ehs e et e satem bt eas e et e s et e b e eat e se e oot e sateab e ebe e oot e satemb e eut e et e satenbeeuneeneesatenbneaneene 0E.00.29
REAR TOWING HITCH.......coitiiiiiitete ettt ettt ettt ettt ettt ettt et s at e bttt eh e s ot et as e eh e e sat e bt et e eh et s ot et e e et e eb et ee e e bt sateabe e et e e s u satease e et e e s at e et eaee e eh e sat e a b e et ebeesat e bt nan e ebeesat e besaneereeeaee 0E.00.30

PIN FOR REAR TOW HOOK ......oiiiiiitiiiiitit ettt ettt ettt sttt et et sttt eh e s ue st e ta e se e oot s as et e se e et saseab et ee e e satea et ee e e e ue e et eab et et e e sa ea b eee e eh e e satem bt an e ebeesatembenaseabeesaeenue s 0E.00.31
REAR TOWING HITCH (CRAMER) ... .ottt ittt ettt ettt ettt sttt st s bttt e bt eb e sh bt et e et eb e et es e st e a b eh s e s hem et o2 e s b ea bt ee e s b ea bt eheeh e eb e eh bt e me eh b eh e em b bt e st et eat e s he bt eee s b eab e eae s bt et e ebebe et sanene s 0E.00.33
REAR TOWING HITCH CAT: "D" GRASSI.......... 0E.00.36
REAR TOWING HITCH CAT: "D" GRASSI.......... 0E.00.37
REAR TOWING HITCH CAT: "D2" GRASSI.... 0E.00.38
REAR TOWING HITCH CAT: "D2" GRASSL.....oeoiioee ettt ettt ettt st sttt sa e s bt sa b ettt ea e s ae s et be e et e e s atea bt et eh et s ot e e e et ea bt e ea e e be saseab et et e e sat eabean e ebeesatembenaneebeesatenbenaneene 0E.00.39
REAR TOWING HITCH (GRASSI) CEE........ooitittieitiete ittt ettt ettt ettt st bttt s he bttt h bt et s a e eh e e st a e eb e e at bt e 1t e ateh s e s hea et o4 e s 4ot e e hesh e et e eh e b€ et ea b eb e em b s e e 1t et eh b e s he bt ebesh et euesbe et e ebtbeetesatnbe et ens 0E.00.40
REAR TOWING HITCH (GRASSI) CAT. M C ittt sttt sttt ettt sttt et eh e ea e st e e eh e s 4ot e2 e b st s he b et e she b€ et ohta bt e aeeh b eb e e e tes b e ne e ateht e b em bt o4 e b ea bt e b bt et eh e bt e aeeh e ebeeatebe e st et ebeenbenseaee 0E.00.41
FRAME HOOK HOLDER GRASSI ...ttt ettt ettt ettt et et et sttt se e et sat ot ese e e s et sttt ee e e bt s ot ea et ee e e bt eateabe e ot e e s ue sa b ease e oh e e s at e et eas e eh e sa e et satea b e e na e et sasea b et see e b sanenbeennee 0E.00.42
FRAME HOOK HOLDER.........cccceocviviiniiiniiee. 0E.00.43
BALLAST.....ccoiinireiiieeneenn 0E.00.46
FRONT WEIGHT CARRIER.. 0E.00.47
FRONT BALLAST DN 21ttt ettt st ettt st et sttt et she sttt et s at oot et e eh e s ot e b et ea bt e oa e e bt so s e et oh e e s ae s ot e et et e satem bt st eh et s ot e b e et e ebe e st e bt st e eb et oot e satea bt eue e et e satenbenaneeneesatenbenaneene 0E.00.48
FRONT BALLAST DL 4ottt et ettt sttt ettt et s e sttt o4t s at e et ae e eh e s at et e et ea bt e oa e e bt so s ea b et eh e e s ae s ot e e et ot e s atem bttt eh et s ot e b e et e ebe e st e bt e bt eb et oot e satea bt eus e et e satenbenaneebeesaeenbenaneene 0E.00.49
FRONT BALLAST DN 8ttt sttt st ettt sttt sttt st sue sttt et s ae oot et e eb e e s ot e b e et ea bt e ea e e bt so s et et oa e e s ue s ot e st et e e s atea b eaee e eh et s ot e bee st ebe e st e sb s s bt ebe e oot e satea bt eus e et e satenbenaneebeesatebenaneene 0E.00.50
FRONT WEIGHT CARRIER .......cooiiiiite ettt ettt et et sttt et sae et e s b e ta bt e se e oot s asea bt se e et s at ottt se e et sateab et se e e b satea b et ot e e sae s ot eab et et e e s ut oot e be e eh e e se e et sateab e se e e satenbeeseeebesanenne 0E.00.51

WHEEL BALLAST ...ttt ettt ettt ettt et s e et bt eh e s at et et eh et se e et satea bt ee e e b sateab et oe e e bt s ot eab et ea e e s ue sateab et oe e e s u sabease e et e sut oot eaae e eh e sat e a b eaeseab e e se e et sat e bt e se e et saneabeesaeenbesanenne 0E.00.54



HYDRAULIC BREAKING FOR TRAILER......coot ittt ettt sttt et et sttt et st ee e st s te b cot e e se e e oo s b s eat e e se e oot s astab et se e oot s et ea bt e ee e e s ot et et sa e e st e sate bt eateeneesatenbeeaneeneeeane 0E.00.56
HYDRAULIC BREAKING FOR TRAILER......coot ittt sttt sttt ettt sttt st ee e st s te e ot e e se e oot bseat e e se e oot s astat e se e oo s et ea b et se e e s ot ea et sa e e st e satenbeeaneeneesatebneaneeneeeane 0E.00.57
HYDRAULIC BREAKING FOR TRAILER......cooi ittt ettt sttt ettt e st e st eat e st st b ot e e se e e ot s b e eat e se e oot s as ot e se e oot s et ea bt ee e e s ot ea et se e et e sate e eateeneesatenbeeaneeneeeane 0E.00.58
HYDRAULIC BREAKING FOR TRAILER - ITALY -.... 0E.00.60

HYDRAULIC BREAKING FOR TRAILER - ITALY -.... 0E.00.61
LUBRICATOR.....ccoiiiitiiieneeeete ettt 0E.00.62
TIOOL POUCH......cc.cioitiiiiet ettt ettt ettt ettt et sttt eat et s a b et eat e st s te b e eat e e se e e o be s aseab e e se e e a e satea bt ee e e sateab et oe e e s ue oot sb e ea bt ne e oot s et eab e e ee e em b sasea b et se e e satea et eaeesueeabebe e eneesae e beaneenee s 0E.00.63
HYDRAULIC DISTRIBUTOR-PARTS ..ottt ettt ettt ettt ettt sttt et s at et st bt s at e b et e eh et s ot e bt at e eb et st e bt e et e ebe e oot e s ae s ot eabe e eh e e saeeabeas e eheesatembenaneebeesatenbenaneene 0.009.2006.4.A
HYDRAULIC DISTRIBUTOR-PARTS ..ottt ettt ettt st sttt et et s ettt se e o2t s et et eh st et s et e a bt ehe e et e sa e a bt eae e et satem bt eas e e nee s ate bt eat e e st e satenbeeaneeneesatennnn 0.009.2007.4/10.A
TOWING HITCH. ...ttt ettt ettt se et sttt et e be s et ettt se e et s oo b e eat e e st e s e tebetat e e st o e be s e s tat e e se e oo b sascab e e se e oot sascob et se e e m e satea b et se e et s et ea bt eat e et sabenbeeabeeneesabenuneareene 0.010.1702.3.A
DRAWBAR COUPLING CAT: "D2"...e ettt ettt et sttt e st sttt e se e st s a ettt e se e st s at bt ese e et sat e st eat e et e sa e bt ea st e ne e s e te bt eat e e se e eabeaseat e se e ea b saseab e se e et sateabeese e et sanenbeeneee 0.011.3191.4.A
REAR TOWING HITCH CAT: "D" GRASSL.....ooiiiiiiii e e e s s b e et h e b b s0 e bR s he b ea e s heab e s h b e a et e et eae e b st b e 0.011.3193.4/10.A
CYLINDER PARTS ...ttt ettt e 0.011.3468.4/10.A
3 - POINT HITCH - ADJUSTABLE RH RODS ...ttt ettt ettt ettt et st ettt et et et ettt se e et s et ettt ea e e s b s ot ea b et ea e e sue e abeae e et e suteabesn e ebeesat e benaseebee st enbesanenne 0.011.3988.3.A
REAR TOWING HITCH CAT: "Dttt ettt ettt et sttt ettt st e sttt se e be s ottt ee e e ue st e b et oe e e s ae et e e e ea e sat em bt se e eh e e sat e m b e ae e eb e e s atem b enat e ehe e sa e et saseabeesaeenuesarenne 0.011.5143.4.A
DRAWBAR COUPLING CAT: "D2"....eeeeittee ettt et sttt et sttt e se e st s a e tet e se e st s at bt e se e oot sa e e st eat e et e sa e m bt ee bt e st e s e te b e eat e e ne e eabeaseat e e se e ea b sbseab e e se e et sateabeese e et sanenbeeneee 0.011.5144.4.A
FRAME HOOK HOLDER........cootiiiiitittete ettt ettt ettt ettt ettt ettt et e s at e bt et eb et s ot e bt et e eh e e s ot e bt et e eb et oot e e bt e et e ehe e ea e e s ue sa bt ae e eh e sateaberse e eb e sat e bt et e ebeesatenbenaseeneesatenbenaneene 0.012.6368.4/10.A
MECH. DRAWBAR COUPLING EXPORT ettt et st e ere e st 0.012.6369.4/10.A
DRAWBAR COUPLING GRASSI ...ttt ettt et sttt et e he sttt et ae sttt o4t e s ue et ae e oh e s at oot et e eh et sat e bt et e eb et ee e e b sat et et et e e sa sa b eae e et e e satembeas e ebeesat e benaneeneeeaee 0.012.6375.4.A
DRAWBAR COUPLING - V.IORLANDI -ttt sttt st ettt sttt sttt ea st et s e et eat e e st s e e beceb e st e oot saseat e e se e e abesasea bt e se e et seteab e e saeenbe st enbeesaeenueeane 0.012.6638.4/10.A
DRAWBAR COUPLING CRAMER ..ottt ettt ettt ettt ehe e st sttt eae e et e s a et ea st et sabe bt eat e e st e s e te bt cat e e st e s ot nbeeat e e st e oo e s et eab e e se e oot sateabeebe e et e nate bt euneeneesenenbeennes 0.012.6876.4.A
EINGAGEMENT ...ttt et ettt ettt et e a et ebe e et e s a et eh et et sate bt ehe e et e s et ea bt eas e et e sa b e bt eat e e st e s ot e bt eat e eh et s ot e bt a st ebe e oot e s et e et e ebe e et e satea bt ebe e et e sate bt eat e et e nanenbeeanee e s 0.98309.50.3/10.A
VALVE PARTS ..o e bttt ea e e 0o h et s he b eb e s a e b e a sa b oo b s eb e e o b b e e e h s ea e e e be e S0 e b ehs e s he b e0 e s hEa b e a s h e eb e s hea e e e s en et e e st 2.3719.400.0/40.A
VALVE PARTS ..o e bttt ea e e 0o h et s he b eb e s a e b e a sa b oo b s eb e e o b b e e e h s ea e e e be e S0 e b ehs e s he b e0 e s hEa b e a s h e eb e s hea e e e s en et e e st 2.3719.550.0/30.A

TRAILER BRAKE VALVE. .. ..ottt ettt ettt ettt e sttt h et se e oo s a s et se e oot s astab e se e e a e sasea bt ee e em e s et ea bt ee e et satea bt e ea e e bt s e te bt eat e e st e satebeeaneeneesabenbneaneens 2.3719.550.0/40.A



Agrolux F 70

Section: ACCESSORIES Ref: 0E.00.0
9. 589861500 4-WAY AUXILIARY DISTRIBUTOR
Fig. P/n QTY Name
22 23 Notes:

1025 <- X Agrolux F 60 1006 <- X Agrolux F 70 1018 <- X Agrolux F 80 [Agrolux F 70]

1 0.009.2006.4 1 spool valve - SALAMI
COMPONENT PARTS SEE COMPONENTS LIST
&= 0.009.2006.4

2 2.0112.221.2 2 screw m 8 p.1.25 x 60

3 2.0112.205.2 1 screw m 8 p.1.25x 16

4 2.1011.105.2 2 nut m 8 p.1.25

5 2.1470.004.2 4 lock washer 8

6 2.3261.009.2 2 pipe fitting m 18 p.1.5-3/4"

7 2.1560.014.0 6 washer 18.2 x 24

9 0.009.9286.3/20 1 tube

10 0.009.8972.3/30 1 tube

12 2.1560.054.0 4 gasket 21 x 26

13 0.98309.50.3/10 4 coupling
COMPONENT PARTS SEE COMPONENTS LIST
&= 0.98309.50.3/10

14 0.013.7997.0 4 plug

15 2.1410.015.1 8 circlip 38x1.75

17 0.008.1490.4 2 control

18 0.009.9394.0 2 lever

19 0.150.6722.0 2 gripm 10 p.1.5

20 2.0312.015.2 4 screw m 5 p.0.8x45

21 2.1474.006.2 4 spring washer 5

22 0.009.8971.3/30 1 tube

23 0.009.8973.3/30 1 tube

24 2.3339.346.2 2 pipe fitting m 18 p.1.5-3/4"

25 2.3339.651.2/10 1 pipe union m 18

26 2.0112.205.2 2 screw m 8 p.1.25x 16

27 2.1310.004.2 4 flat washer 8.4x17

28 2.1011.105.2 2 nutm 8 p.1.25

1/1



Agrolux F 70

Section: ACCESSORIES Ref: OE.00.1
| 9_16188_15_00 4-WAY AUXILIARY DISTRIBUTOR
Fig. P/n QTY Name
22
Notes:

\ 23

->1026 X Agrolux F60 ->1007 X Agrolux F70 ->1019 X Agrolux F80 [Agrolux F 70]

1 0.009.2006.4 1 spool valve - SALAMI
COMPONENT PARTS SEE COMPONENTS LIST
&= 0.009.2006.4

2 2.0112.221.2 2 screw m 8 p.1.25 x 60
3 2.0112.205.2 1 screw m 8 p.1.25x 16
4 2.1011.105.2 2 nut m 8 p.1.25
5 2.1470.004.2 4 lock washer 8
6 2.3261.009.2 2 pipe fitting m 18 p.1.5-3/4"
7 2.1560.014.0 7 washer 18.2 x 24
9 0.009.8972.3/30 1 tube
10 0.009.9388.3/20 1 tube
12 2.1560.054.0 4 gasket 21 x 26
13 0.98309.50.3/10 4 coupling
COMPONENT PARTS SEE COMPONENTS LIST
&= 0.98309.50.3/10
14 0.013.7997.0 4 plug
15 2.1410.015.1 8 circlip 38x1.75
16 2.3339.820.2/10 1 pipe union m 18 p.1.5 x 68
17 0.008.1490.4 2 control
18 0.012.4145.0 2 lever
19 0.150.6722.0 2 gripm 10 p.1.5
20 2.0312.015.2 4 screw m 5 p.0.8x45
21 2.1474.006.2 4 spring washer 5
22 0.012.7001.3 1 tube
23 0.009.8971.3/30 1 tube
24 2.3339.346.2 1 pipe fitting m 18 p.1.5-3/4"
25 2.3339.651.2/10 1 pipe union m 18
26 2.0112.205.2 2 screw m 8 p.1.25x 16
27 2.1310.004.2 4 flat washer 8.4x17
28 2.1011.105.2 2 nutm 8 p.1.25
40 2.1549.548.2 1 spacer 19 x 25 x 34

->1037 X Agrolux F60
->1030 X Agrolux F70
->1049 X Agrolux F80

1/1



Agrolux F 70

Section: ACCESSORIES Ref: 0E.00.2
4-WAY AUXILIARY DISTRIBUTOR

Fig. P/n QTY Name

Notes:

1025 <- X Agrolux F 60 1006 <- X Agrolux F 70 1018 <- X Agrolux F 80 [Agrolux F 70]

1 0.009.9319.3/10 1 tube sx/IV/1i

2 0.011.8775.3 1 tube

3 2.3335.008.2 1 pipe union m 18 p.1.5 x 32
4 2.1560.014.0 2 washer 18.2 x 24

9_19288_01_0_0



9_58988_26_0_0

Agrolux F 70
Section: ACCESSORIES
PILOTED CHECK VALVE

Ref: 0E.00.3

Fig. P/n QTY Name

Notes:
1036 <- X Agrolux F 60 1029 <- X Agrolux F 70 1048 <- X Agrolux F 80
[Agrolux F 70]

1 0.011.3059.3 1 tube
2 0.011.3060.3 1 tube

- FOR 4-WAY DISTRIBUTOR

1/1



28-21 21Y 8

%___—20
19

Agrolux F 70

Section: ACCESSORIES Ref: 0E.00.4
6-WAY AUXILIARY DISTRIBUTOR

Fig. P/n QTY Name

Notes:

1025 <- X Agrolux F 60 1006 <- X Agrolux F 70 1018 <- X Agrolux F 80 [Agrolux F 70]

1 0.009.2007.4/10 1 spool valve - SALAMI
COMPONENT PARTS SEE COMPONENTS LIST
&= 0.009.2007.4/10

2 2.0112.221.2 2 screw m 8 p.1.25 x 60
3 2.0112.205.2 1 screw m 8 p.1.25x 16
4 2.1011.105.2 2 nut m 8 p.1.25
5 2.1470.004.2 4 lock washer 8
6 2.3261.009.2 3 pipe fitting m 18 p.1.5-3/4"
7 2.1560.014.0 8 washer 18.2 x 24
9 0.009.8971.3/30 1 tube
10 0.009.8972.3/30 1 tube
11 0.009.8973.3/30 1 tube
12 2.1560.054.0 6 gasket 21 x 26
13 0.98309.50.3/10 6 coupling
COMPONENT PARTS SEE COMPONENTS LIST
&= 0.98309.50.3/10
14 0.013.7997.0 6 plug
15 2.1410.015.1 12 circlip 38x1.75
18 0.008.1490.4 3 control
19 0.009.9394.0 3 lever
20 0.150.6722.0 3 gripm 10 p.1.5
21 2.0312.015.2 2 screw m 5 p.0.8x45
22 2.1474.006.2 6 spring washer 5
23 0.009.9286.3/20 1 tube
24 2.3339.346.2 3 pipe fitting m 18 p.1.5-3/4"
25 2.3339.651.2/10 1 pipe union m 18
26 0.009.9387.3/20 1 tube
27 0.009.9388.3/20 1 tube
28 2.0312.017.2 4 screw m 5 p.0.8x55

1/1



Agrolux F 70

Section: ACCESSORIES Ref: 0E.00.5
6-WAY AUXILIARY DISTRIBUTOR

Fig. P/n QTY Name

Notes:

->1026 X Agrolux F60 ->1007 X Agrolux F70 ->1019 X Agrolux F80 [Agrolux F 70]

1 0.009.2007.4/10 1 spool valve - SALAMI
COMPONENT PARTS SEE COMPONENTS LIST
&= 0.009.2007.4/10

2 2.0112.221.2 2 screw m 8 p.1.25 x 60
3 2.0112.205.2 1 screw m 8 p.1.25x 16
4 2.1011.105.2 2 nut m 8 p.1.25
5 2.1470.004.2 4 lock washer 8
6 2.3261.009.2 2 pipe fitting m 18 p.1.5-3/4"
7 2.1560.014.0 9 washer 18.2 x 24
8 0.012.4146.0 1 lever
9 0.009.8971.3/30 1 tube
10 0.009.8972.3/30 1 tube
11 0.009.8973.3/30 1 tube
12 2.1560.054.0 6 gasket 21 x 26
13 0.98309.50.3/10 6 coupling
COMPONENT PARTS SEE COMPONENTS LIST
&= 0.98309.50.3/10
14 0.013.7997.0 6 plug
15 2.1410.015.1 12 circlip 38x1.75
16 2.3339.820.2/10 1 pipe union m 18 p.1.5 x 68
18 0.008.1490.4 3 control
19 0.012.4145.0 2 lever
20 0.150.6722.0 3 gripm 10 p.1.5
21 2.0312.015.2 2 screw m 5 p.0.8x45
22 2.1474.006.2 6 spring washer 5
23 0.009.8973.3/30 1 tube
24 2.3339.346.2 3 pipe fitting m 18 p.1.5-3/4"
25 2.3339.651.2/10 1 pipe union m 18
26 0.012.7001.3 1 tube
27 0.009.9388.3/20 1 tube
28 2.0312.017.2 4 screw m 5 p.0.8x55
40 2.1549.548.2 1 spacer 19 x 25 x 34

->1037 X Agrolux F60
->1030 X Agrolux F70
->1049 X Agrolux F80

1/1



Agrolux F 70

Section: ACCESSORIES Ref: 0E.00.6
6-WAY AUXILIARY DISTRIBUTOR

Fig. P/n QTY Name

Notes:

1025 <- X Agrolux F 60 1006 <- X Agrolux F 70 1018 <- X Agrolux F 80 [Agrolux F 70]

1 0.009.9319.3/10 1 tube sx/IV/1i

2 0.011.8776.3 1 tube

3 2.3335.008.2 1 pipe union m 18 p.1.5 x 32
4 2.1560.014.0 2 washer 18.2 x 24

9_19288_02_0_0



